

Rabies Vaccine and Immune Globulin

Patient Vaccination Schedule

You must complete the full rabies vaccination series to be protected. If a scheduled dose must be delayed, the remaining doses must be rescheduled to maintain the minimum intervals outlined below.

If you received your first dose (Day 0) at the hospital, Public Health will contact you to arrange delivery of the remaining doses of vaccine to your family doctor or a walk-in clinic. If these options are not available you may be able to receive your remaining vaccinations at a Public Health Office. Contact Wellington-Dufferin-Guelph Public Health for more information at 1-800-265-7293 ext. 4753 or PHI.Intake@wdgpublichealth.ca.

Patient Name: _____ **Weight:** _____

Family Doctor: _____

RIG	<input type="checkbox"/> Imogam®	<input type="checkbox"/> HyperRAB®	Notes: _____
Vaccine	<input type="checkbox"/> IMOVAX®	<input type="checkbox"/> RABAvvert®	Notes: _____

Day 0:	_____	_____ mL RIG (20 IU/kg body wt)	Notes _____
	Date	AND 1.0 mL rabies vaccine IM	Notes _____

Day 3:	_____	1.0 mL rabies vaccine IM	Notes _____
	Date		
Day 7:	_____	1.0 mL rabies vaccine IM	Notes _____
	Date		
Day 14:	_____	1.0 mL rabies vaccine IM	Notes _____
	Date		
Day 28*:	_____	1.0 mL rabies vaccine IM	Notes _____
	Date		

*For immunocompromised patients or those taking antimalarials only